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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 3 90100698 LASEM@TRIK 8.8 18X1,5 LOCKING NUT 18X1,5

2 3 90102316 PLANSKIVE M19 FZ FACE PLATE M19 FZ

3 3 404487 KNIV BLADE

4 3 404491 LEJEHUS BEARING HOUSING

5 3 404491 LEJEHUS BEARING HOUSING

6 3 404491 LEJEHUS BEARING HOUSING

7 17 90102773 SATBOLT 8.8 M10X30 FZ SET BOLT M10X30 FZ

8 3 404491 LEJEHUS BEARING HOUSING

9 7 404491 LEJEHUS BEARING HOUSING

10 3 404491 LEJEHUS BEARING HOUSING

11 6 90200338 KUGLELEJE 6205RS BALL BEARING 6205RS
52X25X15 52X25X15

12 7 90102322 PLANSKIVE M24 FZ FACE PLATE M24 FZ

13 2 404495 OPHZAENG SUSPENSION

14 29 90102311 PLANSKIVE M10.X21.X5. FACE PLATE M10.X21.X5.

15 29 90102199 TANDSKIVE YDRE M10 TOOTHED DISC M10

16 29 90100693 LASEM@TRIK 8.8 M10 FZ LOCKING NUT M10 FZ

17 1 404496 STRAMMERULLE DOBBELT TENSION ROLL

18 3 404497 MJTRIK M24X1.5 NUT M24X1.5

19 2 404498 STRAMMERULLE ENKELT TENSION ROLL

20 2 404499 KILEREM B1880 V-BELT B1880

21 1 404500 REMSKIVE @=20 CM BELT PULLEY @=20 CM

22 1 404501 BESLAG BRACKET

23 1 90102783 SATBOLT 8.8 M10X80 FZ SET BOLT M10X80 FZ

24 1 404502 PLADE PLATE

25 4 90102314 PLANSKIVE M16 - 17X34X2 FACE PLATE M16 - 17X34X2

26 4 90102202 TANDSKIVE YDRE M16 FZ TOOTHED DISC M16 FZ

27 4 90100696 LASEM@TRIK 8.8 M16 FZ LOCKING NUT M16 FZ

28 1 404503 GEAR GEAR

29 1 404504 BESKYTTELSE GUARD

30 1 404505 PTO PTO

31 5 90102993 STALBOLT 8.8 M12X150 FZ STEEL BOLT M12X150 FZ

32 4 404506 STOTTEHJUL WHEEL

33 8 90100694 LASEM@TRIK 8.8 M12 FZ LOCKING NUT M12 FZ

34 4 404507 HJULGAFFEL WHEEL YOKE

34-1 8 425137 AKSEL WHEEL AXLE

34-2 4 425138 KRAVE SLEEVE

35 4 404508 SPLITBOLT COTTER BOLT

36 4 404509 HOLDER FOR HJULAKSEL HOLDER

37 4 404510 JUSTERINGSRING SAT RING

38 1 404511 MJTRIK NUT

39 1 404512 LASESPLIT LOCKING COTTER

40 1 404513 KLIPPEBORD CUTTING DECK

41 6 90000057 SPLIT 2,5 MM. COTTER 2,5 MM.

42 2 404514 SPLITBOLT COTTER BOLT

43 8 90102978 STALBOLT 8.8 M12X40 FZ STEEL BOLT M12X40 FZ

44 2 404515 SKZAERM FOR KILEREM GUARD

45 6 90102911 STALBOLT 8.8 M8X20 STEEL BOLT M8X20

46 35 404516 KAEDE CHAIN

47 2 90102728 SATBOLT 8.8 M6X25 FZ SET BOLT M6X25 FZ




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

48 1 404517 UDKASTERKLAP DISCHARGE CHUTE

49 1 404518 AKSEL SHAFT

50 2 90100691 LASEM@TRIK 8.8 M6 LOCKING NUT M6

51 6 90102310 PLANSKIVE M8 FZ FACE PLATE M8 FZ

52 2 404519 MONTERINGSBESLAG BAG MOUNTING BRACKET
53 2 404520 MONTERINGSBESLAG FOR MOUNTING BRACKET
54 1 404521 B@S BUSHING

55 1 404522 MONTERINGSBESLAG @VRE MOUNTING BRACKET
56 1 404523 SPLITBOLT COTTER BOLT

57 1 90102312 PLANSKIVE M12 FZ FACE PLATE M12 FZ
58 1 90102200 TANDSKIVE YDRE M12 FZ TOOTHED DISC M12 FZ
59 5 90100694 LASEM@TRIK 8.8 M12 FZ LOCKING NUT M12 FZ
60 1 404524 NOT 10X8X38 KEY 10X8X38

61 3 90102203 LASESKIVE A18 LOCKING WASHER A18
62 8 90152200 STALBOLT 12.9 M10X25 STEEL BOLT M10X25
63 6 90102198 TANDSKIVE YDRE M8 FZ TOOTHED DISC M8 FZ
64 1 421013 SKIVE WASHER

65 1 90102740 SATBOLT 8.8 M8X12 FZ SET BOLT M8X12 FZ
66 1 421014 SKIVE WASHER
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